TANIT—FFy bk
R {TERBAE

HES

BT I T EFEFICEKIEL TSIZS LY,
BRI 2 %I HA T DIER T > T AL,
AE(FE HELRT - CEARICLT BHEH S,

BHAI I o1 I, RENIRELTHEL,

AL, TRRISTY ERDAHERTFRIEETY
AL—HBEEFEBOBELENARL HIGEITIE, EONTEBEVEIFORRFEEIC SERCFZELY,

] LT % BRERAAILI—FFy b
A ® BEEERER
a3 — F N 15004-ATO11

R ERAE M E04261-T59041-00

BipEREns® SC20NOJ (TOYOTA 86)

A—H—HEE TOYOTA 86 (DBA-ZN6) . SUBARU BRZ (DBA-Z(6)

T

VO URERK FA20

-3

= TOYOTA 86 2012/04~. SUBARU BRZ 2012/03~

fis

HRB LW/ —VIILERARTITBNTEES,
o METAT 52 TITDNT

HEEIA V50 TR LUEMAOMEH/N\—ZFEBAT S L EHELET,
782 k\2\R—)LA/N—RH 34 &3 SU003-01516
282 bAUINFR—I)LAN—H 3% &F SU003-01517

(& E iR el

o DA AIL
o HGDAAILT4ILE—

XESEmOFERE. 2015 F6 ARAEDELD T,

2015 £F 2 LIS SN -ElRADESIZ DN TIEH K SEEERICEBLEHhE &Y,

RE] DECEK

§2& TNo. B ft

&
Rt
H
=
)

3-3.01 2014/5/25 IRk

3-3.02 2015/6/19 EBREG Y

o AERBIE HKS BR—/\—Fvy—IvFw b+ (12001-ATO06 - 12001-AT008 - 12001-AT009) %75

86 TIXZERDWMAOZHERT 2=OIZ7+ 0S5 TOEUTIHIHEEF A, 74T 50 TEE

BRZ TIZT 45 2 TORUTIHEHRFT AN, AHREEMET T =B LEHELFET







EBS

[ZCIT  AE BRI DNT/ BELEDEE - 2
INTJ I AR e 3
1. J—<J)L Q—‘V@Hﬂﬁ* I I IR 5
2. A AT AR RDEUFIF oo 8
B, AAII—=SaAFOEYTFIT - o 10
A A AN —FAR—RDBYF oo 13
5. J/J—<J) \)—‘VO)HEN'H' ........................................................... 17

ERE |

COEF. HKS AL —5Fy FEBBEVLIFWVREELEILITHYMNES TETVFET,

AEGREREICTHEAVEE, BEEERDCRES B OOITEEEHHA SN,
BfHHE TRIIAEISEEEH SN TLDREZSTY .. REIHERAL TS,
AREFEUTFZITEIENDTHA. K<L ETHEEETLE> TS,

ARE - SRIZOVT |

AEFIAMUREZRLICETIT TV ZE, BEHROE=EDEROCEFERAICHLT 516, SFoTLVZE
FUSEREIEERLTVET,

AHGIIBEEFERIRTT . AEINOERIFITAHENTIZELY,

PEERXIIE=EFN. KEGRUIEBSRZENI. IMERAL-ZEIC& YRGBT DLW TEHIET—UFEFEZAL
RES,

AEZIFEXAERETIL O HKS BR—/S—F r— ¥y b (12001-AT006 - 12001-AT008 - 12001-AT009) #E7&EE
AT T E#EEICRAFEINTULVET,

KEIL, FELCSRT DI EDNHY FTDOTARERZEREDNEEZ THERLZELY,

AHEGIIMEREED. BRD-OFELGERETHIENHYET,

R EDEE

AETIE, FEDLSLREZEMAL, BFHFADBIRLALETLTVET,

& SEA EEENIERES. REXEEEEE5BNAH DS

=B

{ERERISEREN, HEEASBRIBEESNHE (AD)
A\ EE irmEorEsEESnbEe
(EAMHEL I, SEAENARETHE S LIS (IR SEROBIAR UGHD)




IN—Y )Xk

B e #= %
1 AAINO—3a7 1
2 FAINTLNE—T Ik 1
3 T a—RILk 1
4 AR—H— 1
5 ANVAZE Ly 918 1
6 Nooay 1
7 oy g 2 NE $556
8 IV y P18 t=10 2
9 a=hL—IL 4
10 7757 vk Nod 1
11 2775 Yk No2 1
12 a7 737Yk No3 1
13 7757 vk Nod 1
14 RILEM8  L20 4
15 I5UoMEF VS M8 4
16 TJL—tT7vix M8 4
17 RILEM6 L15 8
18 I UFEF VS M6 8
19 TL—kTviw M6 6
20 TL—kTviw M6 KEZF 2
21 R—X Nol 45° —90° 1
22 "—Z No2 90° —90° 1
23 VT —bFa—T 1
24 BA45vT (K) 3
25 RAZyT () 1
26 NFTTL—k 1




27 Rk

28 HS5— $20-10 t=5
29 EuiRERAAE

30 ER{tERBAE

P1

P22

—> A1 LDFENAR

e

-4 -




1. J—TI)LN—YDOES L

ERZRDBRNC. TUOVFAMWVEEBLNY T OTAFRRFEINIL TS,
DY BRERER VIR EIE L THEREITE T ESLY,

) Ny TYDIAFRAIFFERZERNT

2 YA FE—2 5+ L5y
TEAZEST,

@) @782 bANUINEESYT,

4) —86MBAE— IAYSUTEBEMITATSUTEZEIN LT, ARIZITKAALLENELESICE=Z—)L
7___70%—6 :/_) bj—éo

6 @xTF7YI—F+EY FEES
a-o

6 @5oTR—hN—TL—F
=B,

N ®&T7H)—Fr—RZEHs5
-;-O




®) ®70ar b TRLF—T TVY—\—EBS,
©) DR—2ZEES,

100 ®78Y ks =2 h—R A Y N TL— R EENT,

(11) —8 6MiFE—

(12) 702 bR dRk—)LANA—RH IZAETREA AN ERIT 5,

7 KiInf R
BRI SR M UAETY| B EEEIZRHITHATES
BRZ (XD #4450 THEHN LIIZSINAFREAENEZ S

=¥

x1
X1

-~

7282 MUIORIDELEIZ ¢ 5 DRERITT, D4 o HA—DIN—FRADF ALY —5aAT7 EF
BLEWESIZ, 24597 (R) 8&KUVEA45vT () TEET S

P24 545y T (K)
P25 : 245y T ()

82 kAN
R—ILhIN—




(13) o4y I XiBREIAOZBET H-ORDA
B2 8DNZERT. V4 Y IviBRIADZE
Bt %,

(4 1. ) TEHLI=DR—2DTZy FERD &L S Il 5,

(15) 78> bN\2sH A FHY7R— FRHOBIDEFED ZHIY &5,

VA A%
o NUTARATON) MU —EXFARTBHEBEHEICNITEET,

T

e

R T

\Gog

\

s e .
MLl u- TR Ty enan
WA R bR | it e
LAl L -"!lnlmu.,....hppq LT iy,
]
]

2



(16) DA A LT 14 ILE2—FES T,

VA% 7

s AT 4 ILA—%HNTHIZ, TV
D U BIDEF T E S K URERDEN.
EMERYRBRLTHE <,

(N @A AILT4ILE— A=FFR
AL

7 K4 R
e BN LT=EEFAILDZIZNDDT,
IR -ZTMEEFEET S,

o ERPITHBLGVIRAFZHITT, B
YNEALENES1ZT B,




2. FANWTAINEF—0 2 FOBRFTIT

IN—YI) R+
No. e HE
P2 FAINTLINE—T U 1
P3 o 58—RILk 1
P4 AR—H— 1
P5 \o2agRILk 1
P6 AV Ly 1
P7 oYy 2
P8 v v 18 2

Xy b= (AT —Z3F7, FEYFAVERRILE, AANT—FFR—R, AL T4 ILE—T Ik,
AR—HY— N aIRIL b NPT, T4 TN I FXOERMDBAN NS EEREREL TS,

1) ONUIIZTUP oA A INEELL ERT D,
-P7T:09>4 x1

(2) AR—Y—MEIZ, O V7 %48
1142,

‘P4 ZRR—H— x1




@ O VT EHMMITFAR—Y—%
IO UMDT 4L BT ITERIZ R
BE9 5,

7 K/ R

o AHF=0) VIR U AL B

KOIREET D,

@ oYU TIZTVO VA A ILEE
{EMT 5,

P10y X1

B) FAILT4NE—TH9 DR AID
Bz, O U EMEHTS,

P2 A AT E—Tok X1

6) AAILTAILE—THIVLER
R—Y—QLIZEE, 22—l
FEFERLT, T UIREFTT
-

‘Pt A2—RILE X1

7 R/ R
A AINT4IILEZ—TD FDEIZ
AR—H—DZEREHIMNEE S,

N ATy v, N 3Rl M EE
BLT. NoPaoExr4ILo4L
9_7¢>F':{&1¢(+j-6 o

PS5 YT IURILE X1
P6:/RTay x1
‘P8 ERT Y @18 x2




3. MY —5—aF7 DEUTIT
IN—YIR b
No. e HE
P1 TAINY—337 1
P9 A=A —IL 2
P10 773579k Nod 1
P11 27754 vk No2 1
P12 77579k No3 1
P13 27754 vk Nod 1
P14 RILE M8 120 4
P15 IoUoFES YN M8 4
P16 TL—kI7viv M8 4
P17 RILEM6 L15 8
P18 75 0EF Y M6 8
P19 TL—kTviv M6 6
P20 TL—b7viv M6 KB 2
P21 ~"—Z Nol 45° —90° 1
P22 ~"—Z No2 90° —90° 1
P23 W —hFa1—T 1
P26 INSFTTL— 1
P27 Ry 8
P28 Hh5— $20-10 t=5 4

Pl: A4 NY—Za7 xI1
A7 IS5y MNp. 1 x1

- P10
P11
P12
-P13:
P14 :
- P15 :
- P16 :
- P17
- P18
- P19 :

- P28 :

7754w kNp.2x1
37754y kNp.3 x1
77345y bNp.4 x1
RILEMS L20 x4

TS0 FEFY F M8x4

TL—FI7viy MBx4

:ARILEME L=15 %6
IO EFY R MEX6

TL—rTvov M6X6

HhS5— ¢20-10 t=5 x4

VA TAR TS

ojja—

Py

$20-10 t=b x4(FAAI
H—Za7&ar7IShyy FOREIC

P17-18-19




2) AANY—SATF7HEERIHRMAIFLT, 7282 b T2 o8 =S54 F—DIN\OF 5 TL— bEEUT T BEIEIZ RS
Y b—H—ETHZEDIT5,

P17 : 7ARJLEMB L=15 X2

P18: IS fEFYE M x2

P20 : JL—Fr7viv M6 KB x2

.

-y P17-18-20
\l\ A7 :

f“iu\‘_

@) AAMINY—5aF7Z—BRYHNLT. FNICF->TI7AY 728 =S54 F—Fh v 3 —F 4 7E TS,
T RI( R
* 190mm x 190mm F2REEIZYNER 5,
(ISUF 24 T L— k& 250mm x 250mm)

@) P3LSEBEDRIILEFRALTI/INVOFUITTL— 2700 b 72058 —5A4 F—ICBUFIT5=0DRERHIT5,
P26 : NOF T TL—F X1
VA NA% P
o INVF U TL— MR RELKT 2ELH D,
e NUFUTTL—HME7AY T2 08 —FA4F—DRARIZA S LS IZERSEBTHL,

G INvFUHTL—rETO
DRIz —=54F—IC
Bt %,

-P27: YRy~ x8

6) AT —bFa—TH#DI650mm E@1530m (ZHIERY . DZEHR—R No.1 45° —90° (Z@%F+H—R No.2 90°
_900 ':Hy17.ﬂj-%)o
P23 : Ay —bFa—D X 1

-12 -



N A4 —72a7I2im—A No.1 45° —90° &7A—X No. 2
90° —90° ZRfTI+9 B,
*P9:az=AII—)L X2
P21 : 7R—X No.1 45° —90° x1
P22 : ;k—X No.2 90° —90° x1

gEi% <,;jE§§nﬂf@

. P22 +
APl

N P21 ‘ o
P22 o 7 HufsHal P21 a 7HufHEl HR448
DA TA% P
e7k—RX No.1 45° —90° &7R—R No.2 90° —90° IZITZHASY ATLNTWLAAEYTICRIZEMNH D=6, LRD
R E 2T+ 5,

e AZAIL—IUFTAZA VEDER—AD T 4 VT 4 2V TEHHD P21 22
S— Ukt E LTRRT . ’ F’
A S

® FANO—SaF7 FANITANE—IIU bRV 3—DA=F = T—TEFERALENT
KEEW, T—THRIUVOUARRICEAL. TP UNBET ABhNHY £

@ (Rt LI=A—XITh ChPTFIENRYSLEN S LR LTT S, F—XITh Chdirhgihty A8
Holtmh, TUOUAAVRENBI L, T UNRIRT ABhAHY ET,

8 AAMIWHY—ZaF7EEWICEfTIT5,
7 KA R

o R—2ZRO_ERIOETAIL b THIEEDIZT B,

_‘]3_




4. FAIY —FHR—RADESL T

IN—YY R+

No. 2 =
P9 a=ALS—IL 2
P24 BASYT (K) 2

_‘]4_




1) A4 —5FK—X No.1 45° —90° BLUAAILY—FF—X
No.2 90° —90° DT UAQBUHAD T 1 v T4 2T DFRAEER
EREDAF FAILTAINE— I b ENDD I—~DEIHEHED
MEREEZE1T S,

VA VA% S

s EDLAT7Y rESEL, h—RXDMa LT IZEUT T LMELEIZ,
T4 VT4 T DREEEFHOAL AR (B L) IZET (30~40°
BEHNER),

s EVX—LUFEE 2EFERT S EEELTLOTLY,

_‘]5_




NS

@ AERBETORIC. 724y T14 2 J3H5AMICELTLIESLY,
W 5HS5ARIZET ER—RADHET BN HY £,

@ AERELZITo-&. LEDITEFFLEDTEAIXO. 7~1. OmmIl#i:
YETNENZDEHEICA 5EWGE FHORSBEH TEHE =8, F—
ADHHET HBNANHY I

@ AEREFITOMRIC, 90° LILEIIMOAHEITHRNTL I, 9
0° LIEDFEORAANMBETIHE . R— XD TDREHHEE > TL
2BNHHYET,

@ 5fFF LF=FRh—RIZh Ch ™A Y BNE NS & EHERBLTT L,
R—XIZh LS Y BH - IGE. TP UF 1 ILREDLFELD
L. TVOUNRIRT 5BNDHY FT, F=. m—RICAEHDHDHY
BRI BN HY FT

@ "AMERVIELT, fFiOYRPEHHT=Y LLENTLEELY, R—RA
BT 5B HY FT,

_‘]6_




<
%-}-IJ"II"‘!

SARATIRTARARE LAY

s |l Ll | B + 05 £ FERERERR F
-Wmm& T .
-

LU

..-n-l-hllr||||||| 1110

P21

- 17 -



el

T ] A
I :

WY
A A\

3 .nw\\m\“\l\\"m\\\mnnn'm-n-l-

Py

@ A4 —F5F—Z No.1 45° —90° BLUAAILI—FFK—X No.2 P16, 17 P9
90° —90° EAAINTAINE— VY FRUNVD 3a—ITFmiFTT B,

P9 azZAN—IL X2

@) TF7V)—FH—RERFFLT. AAINTAILE—T 2 FOBZAR L THR—AAMEERRE TS LA &
FHERL T, Eo2—RIL B IV D 3RV FEHTIT 5,

T FLo Nemkgf -m)
22 —mRIL k : T=45(4. 6)
N2 amRL b T=39.2(4)

_‘]8_



@) FANY—FHR—Z No.l

90° —90° BXUAMILI—FHR—Z No.2 45° —90° MEEBEFHLANI &

FHEELT, Z49Ta4TEEREDT 5,

B RLY Nem(kgf-m)
T=14.7~17.7(1.5~1.8)

A e

@ It LI=A—XITh ChPHIENRY AR LR L TT S, F—XITh Chdirhgihty A%
HoEER, TUOUAMIRENBI L, T UNRIRT ABNAHY ET,

) FANH—FHk—Z No.1 90° —90° H&EUA |

7 (K) TEEY %,
P24 545y T (K) x2

_‘]g_



5. /J—ILI\—YDEUTITEH X UIRENER

) AAIWNTANEZ—=TO MIHAILT 4 ILEA—FBUFFTLFZE0N,

QIO UAAIEFEANTLZEY,

VA A%
HKSBIT S AAIDZFERZEEDLM=-LET,

@)\ yTDIA FRImFETFT S,

4 TP BB LIESER CRIB 75°CLLL) (T T OREERE1TH S,
- T IR &
s AW =S HR—RAHMERRICTF S L TULVEWN &

(6) 1RDOIZESY LIz, O~@DFIESRSREEUTT 5,

XOETHFERER TR, BTIURERAZO THIHEROMHERE] ([T THEMERETE o T EELY,

_20_



HK'S

#RAEH TvF7—IX
T418-0192 FHEREL=mMALIL7181
http://www.hks—power.co,jp/

_21_



OIL COOLER KIT
INSTALLATION MANUAL

HKIS

Installation must be done by a professional.
Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

2 Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT OIL COOLER KIT

PART NUMBER 15004-AT011

APPLICATION TOYOTA 86(DBA-ZN6). SUBARU BRZ(DBA-ZC6)

ENGINE FA20

YEAR TOYOTA 86 2012/04- / SUBARUBRZ 2012/03-

REMARKS % This kit was designed on a JDM vehicle and has not yet been tested in

other markets.

% This kit can be installed to the vehicle with HKS Supercharger Kit (P/N

12001-AT006, 12001-AT008, and 12001-AT009) and stock vehicle.

¥ To keep air-intake for 86, the factory fog light cannot be installed. For a

vehicle equipped with fog lights, it is recommended to purchase a factory
cover for a vehicle not equipped with fog lights.

Front Bumper Fog Light Cover RH: TOYOTA SU003-01516

Front Bumper Fog Light Cover LH: TOYOTA SU003-01517

The fog light can be installed to BRZ; however it is recommended to remove
them to prevent the cooling air volume reduction.

[Required Parts]

¢ New Engine Qil
¢ New Oil Filter

:This application was confirmed by June, 2015.

REVISION OF MANUAL
Rev. Number Date Details
3-3.01 2014/5 1% Edition
3-3.02 2015/6 2" Edition

Published in June, 2015 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

_22_




HKS Qil Cooler Kit on te Vhicle

N

_23_



INDEX

NOTICE / A'I‘I'ENT'ON / SAFETY PRECAUT'ONS ................................................................. 2
PARTS LIST ..................................................................................................................... 3
1_ REMOVAL OF FACTORY PARTS .................................................................................... 5
2' |NSTALLAT|ON OF OlL FlLTER MOUNT ......................................................................... 8
3. INSTALLATION OF O”_ COOLER CORE ........................................................................... 10
4_ |NSTALLAT|ON OF O"_ COOLER HOSE ......................................................................... 13
5_ RElNSTALLATlON OF FACTORY PARTS ......................................................................... 17

INOTICE |

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service
operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service
and repair procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are
correct. Always have access to a factory service manual. To avoid injury, follow the safety precautions contained in the
factory service manual.

IATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to
avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

‘SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper use.

& WARNING: Indicates risk of serious injury and/or possible death.

_24_



PARTS LIST

NO. DESCRIPTIONS QT IMAGE
1 Oil Cooler Core 1
2 Oil Filter Mount 1
3 Center Bolt 1
4 Spacer 1
5 Banjo Bolt 1
6 Banjo 1
7 O-ring 2 [.D. 55.6mm
8 Copper Washer 18 t=1.0 2
9 Conical Seal 4
10 Core Bracket No.1 1
11 Core Bracket No.2 1
12 Core Bracket No.3 1
13 Core Bracket No.4 1
14 Bolt M8 L20 4
15 Flange Nut M8 4
16 Flat Washer M8 4
17 BoltM6 L15 8
18 Flange Nut M6 8
19 Flat Washer M6 6
20 Flat Washer M6 Major Dia. 2
21 Hose No. 1 45°—90° 1
22 Hose No. 2 90°—90° 1
23 Corrugated Tube 1
24 Tie Wrap (L) 3
25 Tie Wrap (M) 1
26 Punching Plate 1

_25_




27

Rivet

28 Collar ¢20-10 t=5
29 Instruction Manual
30 Installation Manual

Piping Diagram

P1

P22

’ Oil Flow Direction

_26_




1. REMOVAL OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(18) Disconnect the negative cable from the battery.

(19)
(20) Remove (@ side tum signal
light from both sides.

(21) Remove (2front bumper.

(22) —For 86— If the fog lights are installed, removed the lights. Cover the connector with vinyl tape to prevent water
from entering to the connector.

(23) Remove @ air cleaner duct.

(24) Remove @ radiator cover
plate.

(25) Remove B air cleaner case.

_27_



(26) Remove ® front bumper energy absorber.
(27) Remove @ hom.

(28) Remove ® front bumper reinforcement plate.

(29) —For 86 — Dirill a 5mm hole in the place shown in the diagram below. Secure the turn signal hamess so it does
not come in contact with the oil cooler core using the provided Tie Wrap (L) and (M).
(77) P24: Tie Wrap (L) x 1
() P25: Tie Wrap (M) x 1

Turn Signal
Harness

(30) Drill a hole in the right side front bumper hole cover for a cooling air inlet.
NOTE
* To easily drill a hole, shave from the back side using a belt sander.
 For BRZ, to increase the cooling air volume, remove the fog lights. Front Bumper

Hole Cover

Front Bumper
Hole Cover

Drill a hole

86 BRZ
_28_




(31) Drill an 8mm hole in the position shown in the
diagram on the right. Relocate the washer
inlet.

Original Installation
Position

......
""""""""""""""

(33) Cut off the shaded portion of the right side front bumper side support in the diagram below.

NOTE
*  For easier modification, use a handy belt sander.

Front Bumper Side Support RH

=L Lk '‘"'"r.-._-uﬂ_n.--.-u..._.I ’
1 "l"‘ll...l._”I'_1

L L L L R B r

Y

_29_



(34) Remove @D oil filter.

NOTE

* Before removing the oil filter, clean
the installation surface on the engine
side, and remove all dirt and/or
foreign objects.

(35) Remove @ oil filter union.

NOTE

* Prepare a waste cloth or container to
catch oil spilled when removing the
union.

* Cover the opening with a clean cloth
during installaton to  prevent
contaminants from entering the
engine.

- 30 -




2. INSTALLATION OF OIL FILTER MOUNT

PARTS LIST
No. Descriptions Qt
P2 | Qil Filter Mount 1
P3 | CenterBolt 1
P4 | Spacer 1
P5 | Banjo Bolt 1
P6 | Banjo 1
P7 O-ring 2
2

P8 | Copper Washer 918 t=1.0

FINRN—Y (T AIWNY—ZaT  TAIF ARV A IWNID—FR—R A AILTLIEA— Ik,

AR—Y— N\ TaIRIVE, 130230 DT, FXPEYMDBADZN EEREEL T,

Make sure there is no scratch on kit parts (Oil Cooler Core, Bolts, Qil Cooler Hoses, Qil Filter Mount, Spacers, Banjo
Bolt, and Fittings). Remove foreign objects from parts.

(8) Apply a thin coat of the engine ail to the O-ring.
*P7: O-ring x 1
(9) Install the O-ring to the groove on the Spacer.

*P4: Spacer x 1




(10) Temporarily install the Spacer with
the O-ing to the engine filter
installation position.

NOTE
+ The O-ring must come to the engine
side

(11) Apply a thin coat of the engine il to
the O-ring.

*P7: O-ring x 1

(12) Install the O-ring to the groove on
the inside of the ail filter mount.

«P2: Oil Filter Mount x 1

(13) Place the Qil Filter Mount on the
Spacer.  Temporarily install the
mount using the provided Center
Bolt.

*P3: Center Bolt x 1

NOTE
«  Aconvex part of the Spacer must fit
into the Qil Filter Mount's groove.

(14) Temporarily install the Banjo to the
Oil Filter Mount using the provided
Copper Washer, and Banjo Bolt.

-P5: Banjo Bolt x 1
*P6: Banjo x 1
P8: Copper Washer 18mm x 2




3. INSTALLATION OF OIL COOLER CORE

PARTS LIST
No. Descriptions Qt
P1 Oil Cooler Core 1
P9 Conical Seat 2
P10 Core Bracket No.1 1
P11 Core Bracket No.2 1
P12 Core Bracket No.3 1
P13 Core Bracket No.4 1
P14 Bolt M8 L20 4
P15 Flange Nut M8 4
P16 Flat Washer M8 4
P17 BoltM6 L15 8
P18 Flange Nut M6 8
P19 Flat Washer M6 6
P20 Flat Washer M6 Major Dia. 2
P21 Hose No. 1 45°—90° 1
_ [y P22 Hose No.2 90°—90° 1
. s P22 = ’Z'“ZJ P21 P23 Corrugated Tube 1
| I:[ 1—4[- P26 Punching Plate 1
P27 Rivet 8
P28 Collar 20-10 t=5 4

(9) Temporarily install the Core Bracket No.1 to No.4 to the Qil Cooler Core.

P14-15-16

+ P1: Oil Cooler Core x 1
« P10: Core Bracket No.1 x 1
« P11: Core Bracket No.2 x 1
+ P12: Core Bracket No.3 x 1
« P13: Core Bracket No.4 x 1
- P14: Bolt M8 L20 x 4
» P15: Flange Nut M8 x 4
« P16: Flat Washer M8 x 4
« P17:Bolt M6 L=15 % 6
+ P18: Flange Nut M6 x 6
« P19: Flat Washer M6 x 6
« P28: Collar 20-10 t=5 x4
NOTE
¢ Insert the Collar ¢20-10 t=5 between
the Oil Cooler Core and Core
Brackets.

Wl P17-18-19

P17-18-19




(10) Temporarily install the Oil Cooler Core to the vehicle. Put a mark of the Punching Plate’s installation position for the
front fender liner.
« P17:Bolt M6 L=15 x 2
+ P18: Flange NutM6  x2
« P20: Flat Washer M6 Major Dia. x 2

(11) Remove the Oil Cooler Core. Cut off the front fender liner along the mark.
NOTE
* Cut off approximately to 190mm x 190mm.
(The size of the Punching Plate is 250mm x 250mm.)

(12) Dirill a hole to install the Punching Plate to the front fender liner using a 3.5mm drill.
* P26: Punching Plate x 1
NOTE
* |tis necessary to enlarge the hole on the side of the Punching Plate.
» Change the shape of the Punching Plate to fit the front fender liner.

(13) Install the Punching Plate to
the front fender liner using
the provided Rivets.

* P27: Rivetx 8

(14) Cut the Corrugated Tube to 1)1650mm and 21530mm. Install @ to the Hose No.1 45°-90° and @ to the
Hose No.2 90°-90°.
*P23: Corrugated Tube x 1

- 34 -



(15) Temporarily install the Hose No.1 45°-90° and Hose No.2
90°-90° to the Qil Cooler Core.
* P9: Conical Seal x 2
- P21: Hose No.1 45°-90° x 1
» P22: Hose No.2 90°-90° x 1

[ =

B ] laiamin
SiEmin

s =y
P22-To Core P21-To Core

NOTE
¢ Install the hoses as shown above. Make sure to install the Hose No.1 45°-90° and Hose No.2 90°-90° in the

correct direction.
* Use the Conical Seal as a sealing agent to connect the hose fitting P21 22

and union.

A cauTion
@® Do not use sealing tapes to the unions of the oil cooler core and oil filter mount, and banjo. If
neglected, a tape may get inside the engine, which may result in the engine damage.
@ Make sure the hoses temporarily installed are not bent or twisted. If neglected, the amount of the
engine oil flow may be decreased, which may result in the engine damage.

(16) Install the Oil Cooler Core to the vehicle.

NOTE
* |nstall the hom together with the core by tightening the installation bolt shown in the diagram below:

_35_



4. INSTALLATION OF OIL COOLER HOSES

PARTS LIST

No. Descriptions Qt
P9 Conical Seal
P24 Tie Wrap (L)

_36_




(6) Tighten the fittings’ hexagon parts of the Oil Cooler Hose No.1 A
45°-90° and No.2 90°-90° on the engine side. Adjust the installation
angle of the QOil Filter Mount and Banjo.

NOTE

* Tumn the fittings' hexagon parts to the right to tighten them
((Approximately 30° to 40°) referring to the layout in the diagram. Make
sure the hoses can installed easily without being twisted. f’f

* Use 2 adjustable wrenches for easier installation.

Hexagon Part

_37_



& CAUTION

@® When adjusting the angle, turn the fitting in the direction of
tightening. If the fitting is turned in the opposite direction, the
hose may be damaged.

@ After adjusting the angle, the gap “A” should be between 0.7mm to
1.0mm. (See the diagram on the previous page.) If the gap “A” is
not within the designated distance, the tightening allowance is not
appropriate that may result in breakage of a hose.

@® When adjusting the angle, do not tighten the fitting more than 90°.
If it is necessary to tighten more than 90°, the installation direction
of the hose may be incorrect.

@ Make sure the hoses temporarily installed are not bent or twisted.
If neglected, the amount of the engine oil flow may be decreased,
which may result in the engine damage. Also, a hose may be
damaged due to overload.

@® Do not repeatedly tighten and loosen the hexagon parts. It may
damage a hose.

_38_




.
L

NERTANEAE VLRI

_39_



el

T ] A

w

(7) Temporarily install the Oil Cooler Hose No.1 45°-90° and No.2 90°-90° to P16, 17
the Qil Filter Mount and Banjo.

-P9: Conical Seal x 2 _ A.f,q;-jl:"- '

(8) Temporarily install the air cleaner case. Adjust the position of the Oil Filter Mount. Make sure the hoses do not
come in contact with any other parts of the vehicle. Tighten the Center Bolt and Banjo.

Tightening Torque N-m(kgf-m)

Center Bolt: T=45(4.6)
Banjo Bolt: T=39.2(4)

_40_



(9) Make sure the Oil Cooler Hose No.1 45°-90° and No.2 90°-90° do not come in contact with any other parts of the
vehicle; then, tighten bolts to install the Oil Cooler Hose.

Tightening Torque N-m(kgf-m)
T=14.7~17.7(15~1.8)

& CAUTION

@ Make sure the hoses are not bent or twisted. If neglected, the amount of the engine oil flow may be
decreased, which may result in the engine damage.

(10) Secure the Oil Cooler Hose No.1 45°-90° and No.2
90°-90° using the provided Tie Wrap (L).

*P24: Tie Wrap (L) x 2

_41_



5. REINSTALLATION OF FACTORY PARTS /INITIAL CHECK-UP

(1) Install the ail filter to the QOil Filter Mount..
(2) Add the adequate amount of the engine oil.
NOTE
The use of HKS’ engine oil is recommended.
(3) Reconnect the negative terminal to the battery.
(4) Startthe engine. Check the following after idling (when the oil temperature exceeds 75°C):
*Make sure oil is not leaking.

*Make sure the oil cooler hoses do not come in contact with any other parts of the vehicle.

(5) Reinstall the factory parts @ to @®).

2 After the installation process is complete, check all items listed in the “Confirmation After Installation” section of
the Instruction Manual.

_42_




HKS

HKS Co., Ltd.
T418-0192
7181, Kitayama, Fujinomiya—shi, Shizuoka

http://www.hks—power.cojp/

_43_



